Tubos de Acero de México, 5.4,
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

Tenaris

(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndamero Page / Pagina:
06043816 1/5
Date/Dia: 13/12/2006

Custormer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’'s Order / Cliente Orden - ltem N*

Customer’s Reference / Relerencia del cliente

Manufacturer's Works Order N° | Confirmacion de Venta

093654/02
Manufacture Process | Procesc de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones,
API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Gradoe de acerc.

B/X42 PSL1

Ends / Extremos. PLAIN END

LISO CORTE RECTO

Dimensions / Dimensiones
48.30 X 3.70 MM
1.90 X 0.145 INCH

Length / Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad, ‘91 Pcs \ Pz

Nominal Weight / Peso Nominal
4.07 KG/M
2.72 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y. 5. uTs. C v,
Condicién de [a probeta Dimensicnes de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heat N° Sample N* ] Ls Type Size Temp. KEG/MM2 KG/mm2 uTs Alargamiento
Colada N° | Muestra N° Tipo Ori Tamano de
mm BNSayo Required/Requerido Required / Reguerido Required }% in 2 Inches
ThMin: Thin: Min % =
Thiax Thiasx:
LIiin: Litir: Max Obt,
G LMax: LMax: Fa
35533 |464851) B Rec | L 19.80 x 3.73 RT 37.43 48.22 0.78 34.10
47178 |554005] B Rec | L 18.97 x 3.61 RT 35.91 51.24 0.70 28.10

Ls: Location of the sample / Localizacion de la muestra
Cyl: Cylindrical / Cilindrica

T: Transverse [ Transversal

Max: Maximum / Maximeo

LMax: Longitudinal i /M3 Longitudinal

B: Body / Cuerpo

T.5.: Tubular Strip / Segmento Tubular

AT: Room Temperature / Temperatura Ambiente
Obt: Obtained / Obtenido

TMin: Tra Minimum / Minimo T sal

U: Upset / Recalque

Ori: Orientation / Orientacion

EUL: Extension Under Load Method
¥.S.: Yield Strength / Fluencia

TMax; Trar i / Maximo T

Rec: Rectangular / Rectangular

L:L itudinal / Longitudinal
UTS: Uiti tensile gth/F
LMin: Longitudi I Minimo L

Min: Minimum / Mini

This is to certif

This certficate is nol & deciacation of crigisn nor may i be used as a declaration of origin.
Este documento cenifica que 1os productes descrios agui fuer

s rados,

t the products described here in were manutaciured, sampled, tested,

aradior inspected in with the it s rehres

Este cerilicace no e, ni puede ser usada, come una declaracion de ongen,

wio e acuendo con la ificacitn de

and meets the requirements in all respects: This cerificate is issued by a computerized system and it is valid wih electionic signature. - On the original certificate the trade-mark green colored
Tenaris'is stamped. In case the owner of the original certiticate woukd release a copy of i, he must attest its conformity to the ariginal one, taking upon himsel? the responsability for any unlawlul or not allowed use. Any alteration ardfor falsification will be subjected to the law.

iay los pand el Este S emie

un sislema
Tenaris {verde) esta impreso en la hoja. En caso de que el poseedor def certificado entregue una fotocopia del misma, deberd garantizar ta conloemidad con e ongingl, v se hace respansable por cualquier uso ilegal o indebido. Cualguier aliteracion o falsificacion serd sujeta a 1a ley.

v &% valido con firma efectrénica. En el cenificado origingl ef logatipo

M DICATT7 040
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Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

_ (52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:
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pate/Dia:  13/12/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N* [ Confirmacién de Venta
093654/02
ﬁgm:r:mn“r.a Process ! Proceso de fabricacién. Preduct Type / Tipo de producto. Surface [ Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{5Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLATIN END
API S5L/ASTM Al06/ASME SAL106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad, 91 m:uM\ﬁN Nominal Welght / Peso Nominal
48.30 X 3.70 MM 6.00 / 6.50 MTS , 4.07 KG/M
1.90 X 0.145 INCH 19.70 / 21.30 FT 2.72 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA !
Superficial Hardness / Dureza superficial. | . . .
External/ Externa
Heat N° Sample Unit Unidac: BHN
Colada N* § Muestra N* Ls fReq Mim: Req. Max:
Result /Resultado
35533 (464851 B 141
47178 554005 B 138
Ls: Location of the IL izacion de la B : Body / Cuerpo U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N? Sampie N* Bend Test
Colada N° § Muestra N° Ensayo de Curvado
e WP LN | T < —
35533 464851 GOOD/BUENO
47178 }554005 {jGOOD/BUENO
This is to cerify that the products described here in 'were manufaciured, sampled, tested, andior insp n 1 with the specificati | and meets the requirements in all respects. This certificate is issued by a computarized system and it is valid with electronic signaiure. On the original certificate the trage-mark green coored
Tenaris' is stamped. In case the owner of the original certificate would release a copy of A, he must attest its conformity to the original one, taking upon himself the responsibility for any unlawlul of nol allowed use. Any aferation andfes falsiication wil be subjecied to-the law,
Thiz cerificate 15 not a declaration of ongin Ao may © be used as a declaration of Grigin
Este documento certifica gue los productos descrias agui leeron ¥ it de acuerdo con la es icacin ge rel y satistace log ttas.  Este cerflicado se emite mediante un sistema comaiutarizads y es valido con firma électrénica. En el certificado original e logotina
Tenaris (verde} estd impreso en la haja. En caso de gue af dal entregue una t pia del mismo, debera garantizar la conformidad con el original, v se hace responsable por cuaiquier vso ilegal o indebo. Cualguier alteracion wo falsificacion serd sujeta a ia ley
Este cerificado no es, mi prede ser usado, coma una declaracion de origen.

_ DICA 777040
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m:mq_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06043816 3/5
Date/Dia:  13/12/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order f Cliente Orden - item N= Customer s Reference / Referencia del cllente Manufacturer's Waorks Order N° / Confirmacion de Venta
"’ 093654/02

Manufacture Process /. Proceso de fabricacion. Preduct Type f Tipo de producto, Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nermas o especificaciones. Steel Grade / Grado de acero. Ends / Extremes. PLAIN END

API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO

Dimensions { Dimensicnes. Length / Longitud. Quantity / Cantidad, g1 UQM\UN Mominal Weight / Peso Nominal

48.30 X 3.70 MM 6.00 / 6.50 MTS 4.07 KG/M

1.90 X 0.145 INCH 19.70 / 21.30 FT E . : 2.72 LB/FT

CHEMICAL COMPOSITION / COMPOSICION OQUIMICA.
Composition, % { Composicion % -

c | mn | si cr | Mo | S Pl N | v | cu Al | sn| as | mnp | oTi
X100 X 1000 X 10000
Heat [H Max
Colada Min
Sample N° [P Max
Muestra N° Min
35533 H 1z | 108 | 25 3 2 4 | 11| 32 ] L |57 | 34 5 3 T 3 1 21| 1] 24
454851 P 13 | 106 | 26 4 3 §2.4| 13| 30| 2 | 46 | 28| s 2 1 & § 19| 1 | 30
464851 P 13 | 106 | 25 4 3 §3.5| 13| 30| 2 | 47 | 32| s 2 1 4 f20] 1| 30
47178 H 16 | 109 | 23 3 2 1 {12 |16f 2|38 | 28] 3 2 1 2 f1s | 1 | 31
554005 P 17 | 107 | 23 3 1 Frelaoglbas ] sifass] 27 ] 3 1 1 5 e bR Y
554005 P 16 | 109 | 22 3 2 fralazbas )l s bsafand a 1 1 ol aei i |ade
— H: Heat/ Colada P: Product/ Producto 1_

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES. .. . = :
MATERTAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

This is to certity thai the products described nere in were manutaciured, sampled, tested, andlor inspetied in i with the: dicati and meets the requirements in all respects. This centificate is issued by & computerized system and 4 ks valid with electronic signature. On 1he original centificate the trade-mark green colored
Tenaris’ is stamped. In case the owner of the original cerlificate would release & copy of i, he must atest its confermity fo the original one, taking upon himself the responsibifity for any unlawiul or not zllowed use. Any aiteration andfos 1alsitication will be subjectes o the law.
This cendicate is nat 2 deciaration of origin nor may it be used as a deciaration of origin

Este documenta cenitica gue los producios itos agui fueron mar 3 win wadas de acuerdo con ia especitcacion de relerencia y satislace jos correspandientes requermientas.  Este cera SE emite i un sistema i ¥ &5 valigo con tirma electrénica.  En el cendicaco original el logotipo

Teraris (verde) 518 impreso en 12 hoia. En casa de que el posesdor del ceriticada entreque una fotocopia del misma, deberd garantizar la conformidad cor: el P_._.m.am_. ¥ 5e hace responsable por cuaiquies vsa ilegal o indebido. Cualguier Gy yio. serd sujeta a la ley.

Este ceriticado no &5, ni puede ser usado, como yng deciaracion de ongen. _ DICA 777 040
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(52) 229 989 1120 fax
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina;

06043816 4/5
Date/Dia:  13/12/2006

Customer/ Cliente:  PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order / Cliente Qrden - itarn b* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
093654/02

Manufacture Process / Proceso de fabricacidn. Product Type / Tipe de preducta. Surface { Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas ¢ especificaciones. Steel Grade / Grado de agero. Ends / Extremos. PLAIN END

API SL/ASTM Al06/ASME SAl06/ASTM AS53 B/X42 PSL1 LIS0C CORTE RECTO

Dimensicns / Dimensiones, Length { Longitud. Quantity [ Cartidad. 91 Pcs/pz Mominal Weight / Peso Nominal

48.30 X 3.70 MM 6.00 / 6.50 MTS 4.07 RG/M

1.90 X 0.145 INCH 19.70 / 21.30 FT ] : 2.72 LB/FT

CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO TUBC (C.N.D.):SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMFLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE NORMA : ASME SA 106/01.

EDICION DE NORMA : NACE MR-01-75 ULTIMA EDICION
EDICION DE NORMA : ASTM AS53/02.

EDICION DE NORMA : ASTM AlO6/02a.

EDICION DE NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE NORMA: API 5L, 43° Edition 2004.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT./ INT.) NOTCH 12.5%.
PROTECTOR EXTERNCO: MC-PLASTICO CERRADO NO LEVANTABLE.

SUPPLEMENTARY TNFORMATION / INFORMACION SUPLEMENTARIA

EEEEEE

LOS TUBOS FUERON CORTADOS AL MEDIO. LOS ENSAYOS DE TRACCION FUERON HECHOS SOBRE LA LONGITUD PRIMARIA.
PRESION DE PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
TAMSA REF: 6625878

This is to cestify that the products described here in were manufactured, sampled, tested, and/or inspected in accordance with the specification refererced and rmeets the requirements:in all respects. This certificate is issued by 8 computerized system and i is valid with efectronic signature, On the original certificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the origingl centificate would release a copy of-it, he must attest its conformity to the original one, taking upon himeelt the responsivility for any unlawful or nat allowed use. Any atleration andior falsification will be subjected 1o ihe law.
This certificate is not & declaration of arigin nor may i be used as a declaration of origin

Este dotumento certifica que jos productos descritos agui fueron facturados, ¢ dos yo de acuerdo con la especilicacion de referencia y sati los e i . Este dicado se emite mediante un sistema computarizado y es valica con firma electrdnica. En el cenilicaco original el logotipe
Tenaris {werde) esia impreso en la hoja. En caso de que ef ior del cenifi entregue ung f del mismo, deberd garantizar la contormidad con ef onginal, y 58 hace responsable por cuzlquier usa ilegal o indedide. Cualguier alteracion o falsilicacion serd sujeta a 1z ley.
Este certificado no es, ni puede ser usado, como Una declaracion de origer. _ DICA 777 04 0
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06043816 5/5

Date/Dia:  13/12/2006
. Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta

093654/02

Manufacture Process / Proceso de fabricacién. Product Type / Tipe de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nermas o especificaciones. Steel Grade ( Grado de acero. Ends / Extremos. PLATIN END

API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 91 Pcs/p=z Neminal Weight / Peso Nominal

48.30 X 3.70 MM 6.00 / 6.50 MTS . 4.07 RKG/M

1.90 X 0.145 INCH 19.70 / 21.30 FT 2.72 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE
: o /

QUELCg= yERTIFICATION DEPT
o, CFF TIFICACION DE CALIDAD

“CEZADA X. CARLOS
ey

Quality System Certified -

\\lq
N® 110950

-

This is to cerily that the products described here in were manufaciured, sampled, tested, andfor inspected in accardance with the specification

"
and meets e regui in all respsiis. This certificate is issued by & computerized systerm and i is valid with electronic signature. On the original cediticate the trade-mark green colared

Tenaris' is slamped. In case the owner of the original certificale would release a copy of it, he must attest its conformity 10 fhe original one, taking upen himself the responsipitity for any unlawlul of not allowed use. Any alteration andior falsification will be subjected 1o the law.,
Tris certificate is not a declaration of arigin nor may 7 be used as a deciaration of orgn.

Esle documento certifica que 105 productos descritas aqui fueron 2 b wo

de acuerco con la especilicacian de referencia y satl s

imiantos. - Este canify se emite med, ur sistema ¥ es vatlida con firma electrdnica. En el cenificado original el logatipo

Tenaris (varde) estd imprese en la koja. En caso de que el del del mismo, deberd garantizar la canfarmidad con el ariginal. y se hace responsable por cualquier uso ilegal o indebido. Cuaiquier alteracion yio falsdicacion serd sujeta a la ley.

que ung fot

Este certificado no s, ni puede ser usado, como una declaracion de origen

m DICA 7770410




